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1. FTENIKOI OPOI / GENERAL CONDITIONS

To moToTroINTIKG QUTH Eival TO ATTOTEAETHE TNG DOKIUNG TNG BEPUIKAG aywyIudTnNTAg VOGS DOoUIKOU OTOIXEIOU.
Meplypd@el avaAuTIKG Ta aTTOTEAECHATA TN BOKIKAG TTOU £YIVE OTO CUYKEKPIMEVO BOKilIO BOUIKOU OTOIXEIOU
Kal TTpoodIopidel TNV BEPPIKE TOU YWYIMOTNTA JE EVa POVOTIMO PEYEBOG.

H dokiuf TNG BepuIknG aywylpoTnTag £yive o1o Epyactipio ApxItektovikig TexvoAoyiag Tou Tuiuarog
ApPYITEKTOVWYV oUPguva pe Tig diadikaaieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, teuxog B’, apBpo 1,
TapAypaPog 2 Kal HETA aTTd OXETIKES EYKPIOEIS TWY appodiwy opydvwy Tou ApiaTtoTeheiou MavemioTnuiou
@cooalovikng.

To oamotéheopa ™S JOKIMAG a@opd ATTOKAEIGTIKG To OOKiulo TTou  Ypnaigorroienke. H  dokiun
TTPOYHUATOTIOINBNKE OE EPYACTNPIAKEG GUVONRKEG, WOTE VA TTPOKUWE! N TTpAyUaTikh BepuIik aywyiuotnta
Tou Sokipiou. Ma va atrodidel £éva BokipIo TIG IBIEG TINEG PE QUTEG TTou BidovTal OTO QYUAAOC ATTOTEAETHATWY,
Ba TrpéTrel va gival 6poio TéCo amd Aoy KATAOKEURG 000 KAl ammd Amoyn eQpapuoyng Ye 1o dokipio TTou
xpnolgotromenke. Kdbe Bdiagopotroinorn, £0Tw Kol MIKPR, MTTOPEl va odnynoel ot DJIAQOPETIKG
arroTeAéopaTa.

To Epyaotpio diatnpei To SIkaiwpa va XprolIPoTrolel Ta oTToTEAETUATA TWV BOKIMWY OF ETTICTNOVIKEG
OnUOCIEUTEIC, ETTIOTNUOVIKEC QAVOKOIVOWIOEIG, EPEUVNTIKEG epyaoieg, KoBwg kal KABe &idoug avaAoyeg
epyaaieg KaBApG TMOTNHOVIKOU R EPEUVNTIKOU XAPAKTAPU, XWPIS va avagEipel TO GVOUA TOU AvVaBETn 1) Tov
TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the thermal transmittance properties of a building element.
The results obtained from measurements on the specific building element are presented in detail and a
single figure rating is given for its thermal transmittance properties.

The thermal transmittance test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle University
of Thessaloniki.

The test result reflects exclusively on the properties of the measured test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual thermal transmittance properties of the test
specimen. Under different usage or under conditions involving parameters not taken into account by the
laboratory testing, the thermal transmittance properties of the material or product might be different. Every
differentiation, even a small one might influence the resulting thermal transmittance properties of the
material or product.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers, research
reports, and any other kind of studies of purely research or scientific nature, without revealing the name of
the Client or the type of the product.

2. AIAAIKAZIEYX / PROCEDURES
2.1 Eg@appoldéueva MNpotutra / Applied Standards

DIN EN ISO 8990:1996-09 Thermal insulation - Determination of steady-state thermal transmission
properties - Calibrated and guarded hot box

DIN EN I1SO 12567 Thermal performance of windows and doors - Determination of thermal
transmittance by hot box method

Part 1:2010 Complete windows and doors

Part 2:2006 Roof windows and other projecting windows

DIN EN 12412 Thermal performance of windows doors and shutters - Determination of thermal
transmittance by hot box method

Part 2: 2003 Frames

Part 4: 2003 Roller shutter boxes



AOKIMH/TEST: W.773.2018 ZEAIAA/PAGE 3/8

KANONIZMOZ (EE) api8. 305/2011 TOY EYPQMAIKOY KOINOBOYAIOY KAl TOY YMBOYAIOY
™S 9ng Maprtiou 2011 yia Tn BECTICN EVAPUOVIGUEVWV OpWY EUTTOPIAS TTRPOIOVTWY TOU TOMED TWV
DOMIKWY KATAOKEUWV KQI yid TNV Katapynaon g odnyiag 89/106/EOK tou ZupBouAiou
REGULATION (EU) No 305/2011 OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL

of 9 March 2011 laying down harmonised conditions for the marketing of construction products and
repealing Council Directive 89/106/EEC

EA 2/17: M 2016
EA Document on Accreditation for Notification Purpose

DIN EN 1279-5:2010 Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13162:2009 Thermal insulation products for buildings —Factory made mineral wool (MW)
products —Specification;
German version EN 13162:2008

DIN EN 13163:2009 Thermal insulation products for buildings — Factory made products of expanded
polystyrene (EPS) — Specification;
German version EN 13163:2008

DIN EN 13164:2009 Thermal insulation products for buildings — Factory made products of extruded
polystyrene foam (XPS) — Specification;
German version EN 13164:2008

DIN EN 13165:2009 Thermal insulation products for buildings — Factory made rigid polyurethane
foam (PUR) products — Specification,
German version EN 13165:2008

DIN EN 13241-1:2004 Industrial, commercial and garage doors and gates — Product standard — Part
1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

DIN EN 14351-1:2010 Windows and doors — Product standard, performance characteristics — Part
1. Windows and external pedestrian doorsets without resistance to fire and/or smoke leakage
characteristics;

German version EN 14351-1:2006+A1:2010

2.2 Aiadikaoia Aokiung/ Test Procedure

To dokiygio eQapudoTNKE g€ €101KO TTAQITI0 (Jaoka) Tou Hot Box atmo Tov AvaBérn. H dokiur uAoTToIRenke
oUgewva pe Tig diadikagieg Tmou kaBopidoviar oto mpétutto DIN EN 12412-4: 2003 Thermal
performance of windows, doors and shutters - Determination of thermal transmittance by hot box method
- Part 4: Roller shutter boxes; German version EN 12412-4:2003

MNa Tov TpoadiopIoud TOU ZUVTEAEOTH OEpUIKG AywyiuoTtnTag U xpnoipoTToInBnke n oxeon:

= Um.iAIABn B AﬁAes,ﬁAﬁ

U
& A_AD.

og W/(m2+K) o6trou:

Umt = i

og W/(m2+K) otrou:
I

Umt 0 OuvTEAEOTAC @EPMIKAS AYWYINOTNTAG TOU POVWTIKOU UAIKOU TTApwaong Kail Twv poAwv padi
ouvohikd og W/(m2-K)

A N EMQEAVEIR TOU HOVWTIKOU UAIKOU TTAPWGNG KAl TwY poAwy padi ouvolikd oe m?

ABn: n dlagopd Twy BepPoKpacIwv TTEPIBArovVTOG Twy duo TTAsUpWY (Yuxprig — BEpURG) Tou uTrd
pétpnan dokipiou gg K

Ai: 0 OUVTEAEOTNC BEPUIKAS AyWYILAOTNTAG TOU HOVWTIKOU uAikou TTAMpwaong e W/(m?+K)
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ABssi: N Ddla@opd Twy ETTQAVEIAKWY OEPUOKPACILIV TwY U0 TTAEUPWYV TOU HOVWTIKOU UAIKOU
TAfpwong og K

A ETIPAVEIR TOU JOVWTIKOU UAIKOU TTARjpwaong o m?

Aspl N ETTIPAVEID TWV POAWV TE M2

qt: N METN TTUKVOTNTA BEPUIKNG PONG TToU DIATTEPVA TA POAA Kal TO HOVWTIKG UAIKO TTARpwangG ot
Wim?2
TTOU TTPOKUTITEI OTTO TIG OXEOEIC!
(Din = (D%ur i q)[:d
qt= ;
At
A A
Dsur= Asr Bsar oTToU:
R

sur

Dsur: N Beppikn) pory TTou diatrepva T pdoka o W

Do N BepUIKN por] TTou BIOTTEPVA TNV TTERILETPIKA {wvn Tou dokiiou oe W

Pin: n mpooc®idopevn pog 1o Hot Box Bepuikn por) oe W

Asur, N ETTIPAVEIA TNG UAOKAS OE M?

ABssur: N dlagopd TWV HECWY BEPHOKPACIIV Twy BUO ETTIQAVEIWY TNG ACKAS (BEpURS—YWUXPNC) o
K

Rsur: N BepuikA avtioTagn TN MAokag gg m2-K/W

The test specimen was mounted in a special frame (mask) of the hot box by the Client. The test took
place under laboratory conditions, according to DIN EN 12412-4. 2003 Thermal performance of
windows, doors and shutters - Determination of thermal transmittance by hot box method - Part 4: Roller
shutter boxes; German version EN 12412-4:2003

In order to calculate the Thermal Transmittance Coefficient U, the following equation was used:

= Um‘lAtAen - AfiAes‘fiAfi
ALAD,

Usb

in W/(mZ2-K) where:

Umt = S ge W/(m2.K) where:
ABO

n

Umt the thermal transmittance Coefficient of the insulation filling material and the roller shutter
boxes together in
At the surface of the insulation filling material and the roller shutter boxes together in m?

Abn:  the difference of the two ambient temperature of the two test sides in K

Ni:  the thermal transmittance Coefficient of the insulation filling material in W/(mZ2-K)

ABsri: the difference of the two surface temperatures of the insulation filling material in K

Ar:  the surface of the insulation filling material in m?

Asp:  the surface of the roller shutter boxes in m?

qt: the mean heat flow density which penetrates the insulation filling material and the roller shutter

boxes together in W/m2
obtained using the equations:

qi= (Din — (Dsur — (l)cd
A,
A, -AO
Dsur= 7MR > where

sur

@Psur: the heat flow which penetrates the special frame (mask) in W

e the heat flow which penetrates the perimeter area of the specimen in W

Din: the input heat flow of the hot box in W

Asur : the surface of the special frame (mask) in m?

ABssur the difference of the mean temperatures of the surfaces of the special frame (mask) in K
Rsur:  the thermal resistance of the special frame (mask) in m?
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2.3 XpnoipotroloUpevog e€orAiopdg / Equipment used
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Zuokeun / Apparatus Tomog/ Type | KataokevaoTiig / Manufacturer | Kwdikog / Code
Qepudg Odhapog/Hot Box TDW-4240 TAURUS Instruments W01
Movada eAéyxou / CPU PCB80C552 Philips W 02
Evaihdkteg/Heat exchangers | Major 300 GEA W03
Yiktng / Chiller Presto LH47 Julabo W04
Wikrng / Chiller FC 1600T Julabo W 05

H eykardoraon dokipwy Geppol ©arduou TDW-4240 kKaAuTtrTel Tig amraitoelg Tou rpotdtrou DIN EN ISO
8990:1996* / The guarded Hot Box test facility TDW-4240 meets the requirements of the DIN EN 1SO

8990:1996* standard.

* DIN EN ISO 8990:1996 Thermal insulation — Determination of steady-state thermal transmission properties —

Calibrated and guarded hot box

AlaoTdoeig Oeppol @ahdpou /Hot box dimensions: 3600x3800x4600mm

Kpoa TTheupd/ Eidiké mAaioio dokipiou (pdoka)/ Oeppn TAEUpa/
Cold side Special test specimen frame (mask) Warm side
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ZuvoMKkOG aplfpos BeppooTol Eiwy 60
Ogppri Theupd, BeppoaToixeia PETpnong Beppokpaciag agpa 9
Oepur} TAeupd, BeppooTolxEia PETPNANG BepHoKpaTIag EMPAVEIRS METAAAMKOU KaTEUBUVTTPT 9
Qcppri TAEUPA, BeplooToIXEia PETPNANG BEpHOKPATIAg ETTIPAVEINS MATKAG 8
Oepyry TAEUPdA, BeppoaToixeia péTpnang Beppokpaaiag povwang Haokag 4
Kpua TAeupd, BeppoaTolxeia PETpnong Beppokpaaiag aépa 9
KpUa TTAEUpd, BEppocToIxXeia PETPNONG BEPHOKPOTIOG ETIQPAVEIAS HETOAAIKOU KATEUBUVTH PG 9
Kpua TTAEupd, BeppooToIxeia YETPNONG BepHoKpadiag eTpaveIag HAoKag 8
KpUa TAeupd, BeppocToixeia PETPNONG BEPUOKPOTIGG HOVWATIG HAOKOG 4
Total number of thermocouples 60
Warm side, thermocouples measuring air temperature 9
Warm side, thermocouples measuring temperature of baffle surface 9
Warm side, thermocouples measuring temperature of mask surface 8
Warm side, thermocouples measuring temperature of mask insulation 4
Cold side, thermocouples measuring air temperature 9
Cold side, thermocouples measuring temperature of baffle surface 9
Cold side, thermocouples measuring temperature of mask surface 8
4

Cold side, thermocouples measuring temperature of mask insulation

ftee




AOKIMH/TEST: W.773.2018

3.2

3.3

AOKIMIO / TEST SPECIMEN

MNepiypaen) / Description
Mpoiév/Product:
Karaokeuvaotig/Manufacturer:
AvaBétng/Client:
AigiBuvon/Address:
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Biopnxaviko poAo / Industrial Roller Door

KOAAIAX ETLE. / KOLLIAS LTD

KOAAIAZ E.MN.E. / KOLLIAS LTD

30 xAu. EBvikiig Odou Kartepivng — @egaahovikng, TO: 91, 60100,

Karepivn, TnA.: +30 23510.36036, Fax: +30 23510.45630, Email:
info@kolliasdoors.com / 3rd km Katerini-Thessaloniki National
Road, 60100 Katerini, Tel.: +30 23510.36036, Fax: +30
23510.45630, Email: info@kolliasdoors.com

KOAAIAZ E.T.E. / KOLLIAS LTD

K70

10/04/2018

1480 x 1230 mm

Eykardortaon/ Installation:

Ovopacia mpoiovrog/Product name:
Hpepopnvia rapaywyrig/Production date:
AlaaTdoeig dokiyiou/ Sample dimensions:

Karaokeun / Construction

Blopnyaviké poAd, arroteAsital amd diaipolpevo HETAAAIKOG TTAaigIo atrd odnyd BiopnxavikoU pohol Tutrou G60-AL10.
270 KATAKOPUPQ TUAPATA Tou 08nyol TTpOCapUOCTNKE TTRPOPIA GAoUNIVIOU, OTIG UTTOBOXEG TOU OTTOIOU EQAPNOCTNKAY
eAAoTIKG TTPo@iA ard EPDM kan rpogih amd PVC avrioToixa.

EcwTtepikd Tou TTAQuciou TTpocapuéoTnke TETaoUa atmd TTpo@ih K70 diaordoswy 1,48m x 1,23m. To mpogih K70
TapdyeTal pe wuxpn £haon amd poAd yaABaviopivou xdAuBa, TAdToug 128mm kai mayxoug 1mm. O TUTOG TOU
Xpnoiygotroloupevou xahuBa sivar DX51D kard EN 10346/2015 pe moidtnra yaABavioparog (emyeudapyipwaon) 2275
(275gr Zn/m2), evd TO TTPOQIA BAPETAI NAEKTPOOTATIKA LE ¥PWHC TTOAUEDTEPIKNG Baong Taxoug = 120um.

The roller garage door is made of a metal frame consisting of the industrial guide G60-AL10 was used. On the guide’s
vertical sections, aluminium profile were added, the sockets of which were fitted with EPDM elastic profile and PVC
profile respectively.

Additionally, inside the metal frame the curtain profile K70 was adjusted with dimensions 1,48m x 1,23m. The cold-
rolled K70 profile is produced by galvanized steel coils, 128mm wide and 1mm thick. The used steel type is DX51D
to EN 10346/2015 with Z275 (275gr Zn/m2) galvanizing quality (zinc coating), while the profile is electrostatically
painted with a polyester base colour of 2 120pm thickness.

ATtreikovion / Drawing

*Ta gxédia eTodornkav amd rov Avaérn / The drawings have been prepared by the Client.
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4. YYNOHKEZ AOKIMHZ / TEST CONDITIONS

4.1 levikd dedopeva / General data

16/04/2018
18/04/2018

‘Evapén petpnong/Start of measurement :
TéMog pétpnong / End of measurement :
Nidpkeia péTpnong / Measurement duration :
Em@dveia dokiiou / Area of test specimen :

4.2 Aedopéva Babuovounong / Calibration data

Rsur = 4,2815 + 0,0508 * Tmesuwr  [M**K/W]
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0,4130 +0,0010 * gsp
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Convective fraction Fc =

1,00
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5. AMIOTEAEZMATA AOKIMHZ / TEST RESULTS
5.1 AvahuTtikd otoixeia dokiung / Detailed test data
Mpoidv/Product : Biounxaviké pohd K70 / Industrial Roller Door K70

Osppokpagia agpa Bepuns TAeupdg / Warm side air temperature Tai 20,32 C
Qcpuokpagia aépa wuxpng TAsupdg / Cold side air temperature Tee 1,00 C
Ospuokpagia Tou kateuBuvTipa aépa Beppng Thsupdg / Warm side baffle temperature | Thi 18,41 C
Ospuokpagia Tou kateubuvTrpa aépa Wuxprig Theupdg / Cold side baffle temperature Thoe 1,043C
Taxutnta aépa Bepung TAsupdg / Warm side air speed Vii 0,03 m/s
Taxutnra aépa Yuxpns mheupdg / Cold side air speed Vie 3,02 m/s
ZUvoAIKN 1ox0¢ £106dou/ Overall input power Pin 218,38 W
MukvoTtnTa Bepuikns porig dokipiou / Specimen heat flow density Qsp 104,58 W/m?
Tuvohikr emipaveiakn] avriotaon / Total surface resistance Rt 0,170m>*KMW
MeTpoUpevog ouvteAeaTic Bepuikng aywyipomras / Measured thermal resistance | Um 5,776 W/(m2*K)
coefficient

Tutrotroinuévn mipaveiakr] avriotaon / Standardized surface resistance Rstst 0,170 m*™*KW
Migupupévn aBeBaidtnra pétpnong / Extended uncertainty of measurement (GUM) 0,17 W/(m?*K)

5.2 AtroteAeopa dokiurg/Test result

YuvteAeoTrc @epuoTmepardtnrag / Thermal Transmittance Coefficient:
Ust = 5,78 W/(m?xK)

©ceooahovikn/Thessaloniki, 30.04.2018

AlamoTteupévo EpyaoTtripio Aokipwy / Accredited Test Laboratory E.SY.D. No 704
Kowvotroinuévog ®opéag / Notified Body NB 2326
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